
1 
 

 
 

 

Brush Nickel Plating and Heavy Metal 

Wastewater Treatment Process Optimization 

 

Major Qualifying Project completed in partial fulfillment 

Of the Bachelor of Science Degree at 

Worcester Polytechnic Institute, Worcester, MA 

 

Submitted by: 

 

Sydney Baker 

Mackenzie Ouellette 

Malessa Rodrigues 

Sandesh Suddapalli 

 

Professor William Clark, Faculty Advisor 

December 13, 2012 

 

This report represents the work of four WPI undergraduate students submitted to the faculty as 

evidence of a degree requirement. WPI routinely publishes these reports on its web site without 

editorial or peer review. 

  



2 
 

Abstract 

General Electric Company (GE) at Manchester, Connecticut currently operates a number of 
[...]
high pH, can also effect the precipitation. Hydroxide precipitation depends on the insoluble 

metal hydroxide forming and if the chelate impairs this, there will be no reaction. The addition of 

sulfide or another strong reducing agent will break weak chelates, or the substitution method can 

be utilized. If a non-hazardous metal is added that the chelate prefers more than the metal, both 

will form. In hydroxide precipitation, it is important to consider all factors of the solution before 

determining the success of precipitation.  

The Use of Polymers in Wastewater Treatment 

In wastewater treatment, polymers are used to suspend solids to produce large amounts of 

floc, or solid material. A polymer is classified as a large organic chain of molecules with positive 

or negative charges. Each polymer chain can be a different length, consisting of millions of 

monomer units. Polymers are unique in the way that they are extremely diverse, allowing for 

many possibilities and options in wastewater treatment. Polymers can be in many physical forms, 

hold varying charges with several charge densities, and even have different molecular structures.  

Polymers used for flocculation are generally available in three different configurations: 

cationic, anionic and nonionic.  Some of the commonly used polymers in industries are listed in 

Table 1. 

 

Table 1: Polymers Commonly Used in Wastewater Treatment 

Cationic Anionic Nonionic 

Polyacrylamide 

Polyamines 

Polyvinylpyridines 

Polyacrylic Acid 

 Poly Vinyl Sulfonic Acid 

 Poly Styrenic Sulfonic Acid 

Polyacrylamide 

 Poly Ethylene Oxide 

 

Generally speaking, anionic polymers are mostly used for wastewater containing inorganic 

compounds, whereas cationic flocculants are used for organic compounds. The configuration for 

treating wastewater is dependent on the amount and type of chemicals present in the water being 

treated. The mechanism in which the flocculation works is determined by several physical and 

chemical parameters including the molecular weight, the particle charge, porosity, reactivity etc.  

Polyacrylamide and its variations are one of the biggest marketed products for wastewater 

treatment. There exists a large market for manufacturing of polymers for wastewater treatment 

purposes. These companies make polymers with specific configurations and sell them under 

brand names.  

Polyethylene glycols (PEGs) are often used in chemical industries as surfactants and 

defoamers. The team picked the polymer to observe if the dissolved chemicals would collect on 

the surface in the presence of the polymer. PEG is generally available in different ranges of 

molecular weights and different mediums. From a considerable amount of literature research on 

other polymers, the team chose to obtain the chemical in a liquid form with a specific molecular 

weight. In addition to testing for flocculation and sludge formation, the team decided to observe 



21 
 

other mediums for collecting dissolved metals from the wastewater. 

Literature research and information from water-treatment specialists also suggest that 

flocculation in wastewater might work best in the presence of more than just one polymer. In 

order to test for this, the team decided to mix two and three polymers in different proportions 

with a different range of pH.  

Safety in Wastewater Treatment Plants 

In industry, safety comes first – a safe and healthy environment is the most important 

thing that a company can offer their employees.  Along with many other manufacturing safety 

precautions, wastewater treatment has additional safety concerns. The major facility safety 

categories can be identified in three major areas: confined-space entry, referring to an area which 

is enclosed with limited access which makes it dangerous; lockout/tagout; and personal 

protective equipment.  

Confined-space entry is a major concern in wastewater facilities because of the constant 

monitoring and touch of the systems. Locations in the facility that are of concern to be cramped 

are the aeration basins, digesters, applicator machines, primary tank, manholes, and vaulted 

sampling pits. Many of these locations are indicated as a concern because they are typically 

below ground level on site and use stair entry for access. The frequency of touch time on this 

equipment is necessary for routine maintenance, inspection testing and repairs. Though the level 

of precautions is specific to each plant and depends on the layout, some general guidelines can 

be followed. For fall protection, personal harnesses, ladder-safety systems, tripods, and hoists are 

important to consider for safety of those working on the equipment. In all cases, OSHA 

guidelines should be followed. For all safety concerns, it is important that all equipment and 

signs are marked well and updated as changes in the area occur. In treatment facilities, it is also 

important to monitor the air quality, ventilation, respiratory, and fall protection in order to ensure 

good health and safety for all involved. 

Another important area of safety to consider on machines that is currently worked with 

for maintenance, operation, and repair is the lockout/tagout system. This system ensures that 

energized equipment is de-energized or shut down, locked out, and tagged before a person can 

work on it. Some equipment that is particularly important to use this system with is pumps, 

electrical motors, values, and mixing systems. The valves and pipelines should also be 

considered because of the dangerous potential of water entry and high pressure. 

Personal protective equipment (PPE) helps employees ensure their health and safety while on the 

job. All employees and visitors at a wastewater treatment facility should be wearing safety 

glasses, face shields, hard hats, gloves, safety shoes, and if necessary, chemical-protective 

clothing. This is to ensure personal wellness in day to day activities as well as an accident free 

facility. Finally, a shop floor should identify stretches and routines for operators to complete in 

order to improve ergonomics (OSHA Law & Regulations, 2012).  

Government Regulations 

GE-Aviation has permits that allow for 23,000 gallons per day average flow and 25,100 

gallons per day maximum flow as deemed by the state of Connecticut.  Average monthly limits, 

maximum daily limits, and instantaneous limits are also set for the contaminants listed in Table 

2.  In Connecticut, the nickel limits are high and, therefore, nickel is not considered hazardous at 

the levels with which GE operates.   



22 
 

Table 2: Connecticut Wastewater Heavy Metal Limits (State Permit) 

Metal 
Average Monthly Limit 

(mg/L) 

Maximum Daily Limit 

(mg/L) 

Instantaneous Limit 

(mg/L) 

Cadmium 0.1 0.5 0.75 

Chromium 1 2 3 

Cyanide 0.65 1.2 1.8 

Lead 0.1 0.5 0.75 

Silver 0.1 0.43 0.75 

 

A permit holder must also follow compliance conditions in order to be in good standing 

with the state.  Non-compliance can be issued if 66% or more of all measurements taken during a 

six-month period exceed the average monthly or maximum daily limit for the same pollutant 

parameter.  Those in which 33% or more of all the measurements for each pollutant parameter 

taken during a six-month period equal or exceed the average or maximum daily limits multiplied 

by 1.4 for BOD, TSS, oil and grease or 1.2 for all other pollutants except pH will be in non-

compliance.  Any discharge of pollutant that has caused imminent endangerment to human 

health, welfare, or to the environment will not be tolerated (Hazardous Waste Regulations, 

2012). 

General Electric’s Wastewater Treatment Process 

GE-Aviation in Manchester, CT employs a conventional flow-through, hydroxide 

precipitation system in Building 3 to process the wastewater from their alkaline and acid clean, 

as well as their abrasive tumbling operations.  The system involves equalization, pH adjustment, 

precipitation, and clarification/settling to remove heavy metals and other contaminants.  The 

system also includes a collection of pumps to transfer the wastewaters from lift stations within 

the cleaning areas (Mike Delaney, 2012, Personal Communication). 

System Influent 

Titanium Acid Cleaning 

Titanium parts are sent through a cleaning solution consisting of nitric acid and 

ammonium bifloride which solubilizes the titanium substrate in the solution.  This solution is 

segregated from the rest of the wastewater in a strong acid dump tank.  The dump tank has a 

maximum volume of 700 gallons.  Water rinsing after titanium cleaning is performed in 

overflow/underflow hot and cold rinse tanks.  This water is then fed to the wastewater rinse lift 

station located behind the acid clean line.  Typical rinse water flow from the acid clean line is 3-

4 GPM during part processing (Mike Delaney, 2012, Personal Communication). 

Alkaline Cleaning 

The 1300 gallon alkaline cleaning tank is dumped manually into a 1500 gallon alkaline dump 

tank.  This solution is then added to the equalization tank.  This solution is dumped monthly due 

to oil, grease, sediment, calcium, and/or chloride contamination.  Water rinsing after alkaline 

cleaning is performed in overflow/underflow hot and cold rinse tanks.  Typical rinse water flow 

from the alkaline clean line is 4-6 GPM during part processing (Mike Delaney, 2012, Personal 

Communication). 



23 
 

Figure 5 displays the lift stations for the wastewater treatment line including the equalization 

tank in the middle and the acid dump tank on the right. 

 

 
Figure 5: Wastewater Line Lift Stations 

Process Flow 

The system runs automatically, neutralizing and precipitating the solids; however, the 

operator should monitor the pH settings and the flocculated solids in the clarifier.  Preventative 

maintenance checks should be performed regularly for system safety and reliability.  Operators 

should also comply with the “Daily Wastewater Treatment Walkthrough Checklist” (Appendix 

A). 

pH Reactors 

Wastewater from the influents described above is fed to a series of pH reactors. The 400 

gallon polypropylene reactor has caustic metering pumps to adjust the wastewater to a pH of 8.5-

9.  The typical retention time at the maximum feed rate of 10 GPM is 40 minutes with a working 

volume of 350 gallons.  There is a second reactor similar to the first, except the second includes 

the addition of calcium chloride from a pump activated by the system during wastewater 

processing.  Feed rates for calcium chloride addition are set to add approximately 400 mg/L to 

the wastewater. Figure 6 displays the six pumps used for pH neutrality, as well as the polymer to 

be added.  

 



24 
 

 
Figure 6: LMI Pumps 

 

 This step is instrumental in breaking the chelated structure of the metals to enable 

precipitation.  50% sodium hydroxide and sulfuric acid are added to the system at both the first 

and the second pH reactors. Figure 7 displays the current pH tanks in the process (Mike Delaney, 

2012, Personal Communication). 

 

 
Figure 7: pH Tanks 

 



25 
 

Flash Mix Tank 

The wastewater from the second pH reactor is fed to a 115 gallon flash mix tank used to 

rapidly mix an anionic liquid polymer solution.  The dosage of polymer should be minimized to 

the best clarity of the effluent and adjustments made with the polymer supplier as needed.  The 

mixer is run at approximately 33 Hz.  The addition of the polymer helps to increase the size of 

the precipitate, which decreases the settling time (Mike Delaney, 2012, Personal 

Communication). 

Flocculation/Clarifier 

From the mixer, the wastewater is fed at approximately 10-12 GPM to an inclined plate 

clarifier with an integral flocculation chamber that serves to flocculate and gravity separate the 

precipitant.  The slow-mix flocculation chamber is the first step in this unit, and it is run at 15 

Hz.  The inclined plate clarifier is designed to accommodate 30-40 GPM, depending on the 

settling rate.  Sludge collected from this process is pumped into the sludge thickener tank.  The 

pump rate is adjusted as needed based on the amount of solids settling.  This is a place in the 

process that is used for sample collection using an automated refrigerated composite sampler 

controlled by a water flow meter. Figure 8 displays the clarifier that is currently being used 

(Mike Delaney, 2012, Personal Communication). 

 
Figure 8: Clarifier 

 

Sludge Thickener 

The wastewater is then fed to a 1500 gallon coned bottom polypropylene sludge 

thickener tank.  Three decant valves are installed in the side of the tank to drain wastewater to 

the decant lift station (Mike Delaney, 2012, Personal Communication). 

Filter Press 

Next in the system is an air over hydraulic filter press used to process treatment 

sludge.  Waste filter cake from the press is classified by the EPA as F006.  Filtrate from the filter 

press is discharged to the decant lift station, which pumps back into the equalization tank.  An air 



26 
 

blow is conducted after the filter press is full and filtrate is removed to further dry the sludge 

prior to off-site shipment (Mike Delaney, 2012, Personal Communication). Figure 9 shows the 

filter press used in house. 

 

 
Figure 9: Filter Press 

Final Monitoring 

A flow meter and pH meter are located prior to the discharge point where the treated 

water is released to the sewer.  The system will disable should the pH be out of the range of 6.5-

9.5 (Mike Delaney, 2012, Personal Communication). The flow diagram of the entire system can 

be viewed in Figure 10. 

 

 

 

 



27 
 

 

 

 

Figure 10: Process Flow Diagram for Building 1 Wastewater Treatment 

 
 
 
 
 
 
 



28 
 

Methodology 

Turbine Exhaust Case 

The brush nickel plating process is much smaller in scale compared to that of the 

wastewater facilities. Prior to designing a process that is optimized and efficient; several tests 

were carried out on fluids used in the process to determine the concentrations of metals washed 

out.  The etching and activation solutions were also tested to determine the amount of metal 

etched out of the parts prior to plating. Some of the areas of concern observed upon initial 

observation include the geometry of the brush and the efficiency of the plating process in 

general.  Therefore, research was conducted into alternative suppliers for this equipment. 

Wastewater Treatment 

Sampling from On-Site System 

In order to determine the concentrations of hazardous heavy metals in the wastewater 

treatment system, analysis of samples had to be conducted.  To begin, samples were taken from 

various places in the on-site system in order to track the variance in composition of heavy metals 

in the water throughout the process.  Water samples were drawn by hand from the Equalization 

Tank, pH Reactor 2, and the Clarifier.  While the samples were being taken, it was important not 

to gather any solid waste samples with the water that could alter our test results.  The samples 

were placed in plastic sample vials preserved with HNO3.  A sample of the solid filter cake waste 

was also gathered.  These samples were sent to be tested for the following heavy metals through 

an Inductively Coupled Plasma (ICP) analysis: aluminum, cadmium, chromium, lead, copper, 

nickel, titanium, and zinc.  The heavy metal of particular interest is titanium because the acid 

tanks that feed the wastewater system are used to etch titanium parts.  The concentrations of 

cadmium, chromium, and lead are typically undetectable; therefore, they will only be included in 

the group’s initial sampling analysis.   

A second set of samples was taken, as well in order to test the heavy metal levels for 

consistency.  For these tests, samples were taken from the Equalization Tank (half full, 1500 

gallon), pH Reactor 1 (full, 400 gallon), pH Reactor 2 (4/5 full, 400 gallon), and the Clarifier 